
PLATE  RACK

   SH011



7

8

9

11

12

13







5

ITEM NO. DESCRIPTION QTY

1 Base Frame1 1

2 Base Frame2 1

3 Main Frame 1

4 Barbell Tube 1

5 Barbell Tube 2

6 Aluminum Cap φ76 2

7 Adjustable Foot 1

8 Rubber Foot 3

9 Bumper 6

10 Plug φ48 6

11 Plug PT60*120 4

12 Socket Head Cap Screw M12*30 4

13 Flat Head Cap Screw M6*30 2

14 Flat Washer 4

15 Socket Set Screw M10*50 3

16 Tensile Splint 13.68×21×M5 8

17 Button Head Cap Screw M5×60 8



6

3
6

10

16

7

13

8 1

17

11

12

5

9

4

14

2

15



7



8



9

STEP 1

3

6

13

1

14

2

12

12

14

13

14

1

4

12 4

3

6 1

2

1

1

1

1

ITEM NO.                    DESCRIPTION                       QTY

Base Frame1

Base Frame2

Main Frame 

Aluminum Cap φ76

Socket Head Cap Screw M12×30 

Flat Head Cap Screw M6×30

Flat Washer



10

STEP 2

10
4

9
15

10
5 9

3

15 3

10 6

5

9 6

4

2

3

1

1

ITEM NO.                    DESCRIPTION                       QTY

Main Frame 

Barbell Tube

Barbell Tube

Bumper

Plug φ48

Socket Set Screw M10×50



11



12



13


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23



